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No.2019(X) 06021

CUSTOMER: Changzhou Zhongtian Fireproof Decorative Sheets Co., Ltd

SAMPLES FOR TESTING

Name: Chemical-resistant Laminate

Manufacturer: Changzhou Zhongtian Fireproof Decorative Sheets Co., Ltd
Specification: 12.7mm

Appearance: Color: Black

DATE OF RECEIPT: 2019-05-05

ISSUE DATE: 2019-06-05

THIS REPORT COMPRISES 3 PAGES.

ol
DIRECTOR: 7%«_3‘ % CHECK: Jéjp@

Page 1 of 3



"R A Ay

L!!_ \\i\\:lﬁl//’/ AP EITTRIN
(i MA i CNAS 5

Y TESTING
Egltg 5"“““!“‘”‘[‘.' 180002240585 /"/,,IT“\\“\ ‘ CNAS L1049
NATIONAL

TEST CENTER

POLYMER ANI
BUILDING MATERIAL

National Test Center of
Polymer & Building Materials

Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China Post Code: 100013

Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www. plastictest.net
TESTING RESULTS
No.2019(X) 06021
No. Reagent Name Results Grade
With glass covtl no distincet change of 5
color or gloss
1 | HC1(37%) . :
Without glass cover e > 5
color or gloss
disti
With Eleusover no distinct change of 5
color or gloss
2 | HNOs (65%) Tisch ch r
Without glass cover - e 5
color or gloss
distinct
With glass cover et 5
color or gloss
3 | H3PO4 (85%) M ciode b ;
Without glass cover ne 5
color or gloss
B ginss col no distinct change of 5
color or gloss
4 | NaOH (40%) distindt ok .
Without glass cover et 5
color or gloss
Jisti
T p— no distinct change of 5
color or gloss
S | H2S04 (98%) o p—— -
Without glass cover i 3
color or gloss
distinct ]
R — no distinct change of, 5
CH3COOH color or gloss
oy (99%) distinct ch f
0
Without glass cover . Vi 5
color or gloss .

(CONTINUED ON THE NEXT PAGE)

Test: H LR KT

Page 2 of 3



W RO

£} MA, iaswx CNAS *»
'2’///—_—\—\ 5 v TESTING
CESES R LT 180002240585 AN CNAS L1049

NATIONAL
TEST CENTER
OF POLYMER AND

National Test Center of
Polymer & Building Materials

Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China Post Code: 100013
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479

Fax: +86(0)1059202784, +86(0)]|Q€§%?&3(}§)kESULTS Web site: www. plastictest.net

No. 2019(X) 06021
(CONTINUED FROM THE PREVIOUS PAGE)

No. Reagent Name Results Grade
With cliss & b no distinct change of 5
- Formaldehyde B color or gloss
37% distinct f
i Without glass cover gprinct change o 5
color or gloss
g no distinct change of
With gl -
p NH3*H:0 s coTen color or gloss
(28%) light ch
s Without glass cover A 4
color and gloss
distinct ch f
With glass cover B et 5
9 | H20: 30%) color or gloss
Without glass cover D e, w4 <]
color or gloss
distinet ch f
With glass cover PEYATTTE92 5
10 | cou color or gloss
Without glass cover o distin EEEREEIN N 5
color or gloss
- no distinct change of 5
1 NaxS (Saturated - color or gloss .
soluti isti
ution) Withuui glses cover no distinct change of 5
color or gloss
disti -
With glass cover TRieslnMnLe chapg_e. - 5
5 | Phensi color or gloss
Vst olis coves no distinct change O.f 5
color or gloss
Note: This product was tested according to item 4.41 ‘corrosion resistance on surface at
room temperature for 24 hours’ in GB/T 17657-2013 ‘Test methods of evaluating the
properties of wood-based panels and surface decorated wood-based panels’.

Test: H LR HEASE
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